
ASSEMBLY INSTRUCTION

HSW40 - FULL LENGTH TRIPLE WARDROBE

NO HARDWARE NAME IMAGE
QTY (PCS)

HARDWARE LIST

ALLEN KEY M4
1 PC

BOLT M6*80

8 PCS

PART LIST

A1
B1 C1

D

E FTOP  = 1 PC

- LEFT SIDE

  FRAME = 1 PC

- LEFT FRONT

FRAME = 1 PC

HANGING RAIL= 1 PCBASE = 1 PC

STEP 1

BOLT M6*50

12 PCS

BOLT M6*35

24 PCS

1

2

3

SCREW 4*30

4

5

12 PCS

HANDLE6 3 PCS

G1

RIGHT ADJUSTABLE

SHELVES = 4 PCS

2

STEP 2

7
METAL DOWEL M8*30

16 PCS

B2

- SINGLE BACK

 FRAME = 1 PC

G2

LEFT REMOVEABLE SHELVES = 1 PC

H1

BOTTOM PANEL RIGHT 1 PC

H2

BOTTOM PANEL LEFT = 1 PC

2

2

2

2

5

- DOUBLE BACK

  FRAME = 1 PC

A2- RIGHT SIDE

  FRAME = 1 PC

A3- 

C2

- RIGHT FRONT

  FRAME = 1 PC

C1

C2

A1

A3

A2
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3

5

1

5
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3

STEP 3 STEP 4

STEP 5

STEP 6

1

5

3

4

F

G2

G1

6

7

G1

H2

H1

D

E

STEP 7

G1

G1

G1

B1

B2

4

4
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